

520 Eagleton Downs Drive - D Pineville, NC 28134 O: 704.405.2550 F: 704.543.9772 www.americanflamecoat.com

November 22, 2023

thesign / AG NEUSEELAND 32 9404 RORSCHACHERBERG SWITZERLAND

Reference: Flammability Test Report: 113831

12mm

One (1) fabric sample identified as the sign/AG – **THE PALMS 30776-890**, was received and tested in accordance with the National Fire Protection Association (N.F.P.A.) 260 "Standard Method for Cigarette Ignition Resistance of Components of Upholstered Furniture (2019 edition)." fabric classification test method. The results are as follows:

13mm

Test Results

Vertical Char Lengths
12mm

The sample <u>meets</u> the requirements of the above standards and may be considered a **Class I Cover Fabric.** There were no ignitions on any of the three (3) specimens tested. In addition, none of the of the three test specimens displayed a vertical char which was equal to or greater than 45mm.

If there are any questions or if we can be of further assistance, please let us know.

Sincerely.

Brad Souffrant President

MEMBER OF

NFPA®